Interactive Parts List

Frame Assembly

Click the image to use the Magnifier

Frame Assembly

Item Part Description  
1 91332 5/16-18 Hex Locknut GB + Add To Pick List
2 90313 5/16 Flat Washer + Add To Pick List
3 68494 5/16-18 x 1 Hex Cap Screw + Add To Pick List
4 51049 3/8-16 x 1 Serrated Flange Type F + Add To Pick List
5 51052 Main Baffle + Add To Pick List
6 51053 Second Baffle + Add To Pick List
7 51054 Third Baffle + Add To Pick List
8 93120 Frame Left + Add To Pick List
9 93119 Frame Right + Add To Pick List
10 93121 Lower Rail Right + Add To Pick List
11 93122 Lower Rail Left + Add To Pick List
12 93166 Tarp Kit + Add To Pick List
13 93118 Inverted V 0.5 yd Hopper + Add To Pick List
14 93117 Top Screen 0.5 yd Hopper + Add To Pick List
15 51066 5/16 Clamp + Add To Pick List
16 51068 DC-200 Vibrator + Add To Pick List
17 51074 1/2-13 x 1 Serrated Hex Cap Screw + Add To Pick List
18 51075 Hopper Apron + Add To Pick List
19 51092 3/8-16 Serrated Flange Nut + Add To Pick List
20 77002 Hopper, 11 cu ft, FISHER® + Add To Pick List
21 51099 Front Frame + Add To Pick List
22 51103 1/4 x 1-1/2 Driller w/Washer + Add To Pick List
23 51104 Conspicuity Tape + Add To Pick List
24 85184 Label, POLY-CASTER UTV Logo + Add To Pick List
25 93107 Label, Warning GVWR + Add To Pick List
26 69808 Label, FISHER Logo + Add To Pick List
27 51106 Optimum Flow Kit + Add To Pick List
28 51063 Ratchet Strap (pkg of 4) + Add To Pick List
29 93108 UTV Mounting Kit + Add To Pick List

51106 Optimum Flow Kit

Item Part Description  
30 88295 Opti-Flow Baffle + Add To Pick List
31 88283 DC-80 Vibrator + Add To Pick List
32 88284 Vibrator Backing Plate + Add To Pick List
33 90043 3/8-16 x 2 Hex Cap Screw G5 + Add To Pick List
34 90043 3/8-16 Hex Locknut GB + Add To Pick List
35 88285 ON/OFF Switch + Add To Pick List
36 88291 Rubber Switch Boot + Add To Pick List
37 88289 Spreader/Vehicle Harness 20' + Add To Pick List
38 88290 Battery Harness 10' + Add To Pick List
39 88294 Spade Connector + Add To Pick List
40 88287 Butt Connector + Add To Pick List
ns 88288 Dielectric Grease + Add To Pick List

93108 UTV Mounting Kit

Item Part Description  
41 UTV Mounting Bar + Add To Pick List
42 1/2-13 x 3 Carriage Bolt + Add To Pick List
43 1/2-13 x 1-1/2 Carriage Bolt + Add To Pick List
44 1/2-13 Serrated Flange Nut + Add To Pick List